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MECHANICAL PROPERTIES OF OSAKA DILUVIAL CLAY

by Dr. Eng. Sakuro MURAYAMA and Toru SHIBATA

Synopsis

This is a report of theoreticl and experimental researches on the mechanical charac-
teristics of Osaka Diluvial Clay.

Main results obtained here are as follows :

The upper yield value of Diluvial Clay can be measured as the stress corresponding to
the first inflection point of the stress~strain curve on a logarithmic scale obtained by the
stress-controlled compression tests. Though the failure strength is effected by the rate of
stress-increment in stress-controlled compression tests, the upper yield value is almost indi-
fferent from the rate of stress-increment. The ratio of the upper yield value of Diluvial
and Alluvial Clays is almost equal to 1.7.

Applying the concept deduced from the microscopic viewpoint, a new fundamental
formula concerning the secondary consolidation and the final value of consolidation is
derived and the results of tests on secondary consolidation of Diluvial Clay are explained
microscopically by this formula. The values of rheological constants which influence the
rate of settlement of clay are computed and the magnitudes of secondary consolidation of

Diluvial and Alluvial Clays are compared quantitatively.
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